O

P

NRNAEEE
AEDNG.

© MANFRED FRANK SYSTEMS LTD -ALL RIGHTS RESERVED

www.manfredfrank.com

KITSET

FO1-433B

N 0 /
PARTNUMBER | QTY DESCRIPTION MATERIAL NOTES
] CP-71 1 | FO1 CLAMPING PLATE |AISI CD4MCU CAST
2 | M8 STD WASHER 1316 | 2 M8 WASHER AISI 316
3 [M8NYLOCK NUTT316| 2 M8 NYLOCK AlSI 316
4 | CSKHEX M8X50 1316 | 2 M8 X 50 CSK CAP AlSI 316
5 CP-SP-02 1~ [10mm SPACER FOR FO1|  AISI 316 LASERCUT




	Sheet1
	Drawing View4


